
Frontiers in Microbiology 01 frontiersin.org

Varying effects of chlorination on 
microbial functional repertoire 
and gene expression in 
contrasting effluents
Mandy Lok Yi Tang  and Stanley Chun Kwan Lau *

Department of Ocean Science, Hong Kong University of Science and Technology, Kowloon, Hong 
Kong SAR, China

Effluents produced from different influent sources and sewage treatment processes 
carry distinct microbial community compositions. These microbiomes exhibit 
varying degrees of resistance and resilience under chlorination; however, their 
survival strategies and potential risks to the public health and ecosystem have 
yet to be fully characterized. In view of this, we subjected microbiomes from two 
[...]
PUBLISHED  18 June 2025
DOI  10.3389/fmicb.2025.1593147

https://www.frontiersin.org/journals/microbiology
https://www.frontiersin.org/journals/microbiology
https://www.frontiersin.org
http://crossmark.crossref.org/dialog/?doi=10.3389/fmicb.2025.1593147&domain=pdf&date_stamp=2025-06-18
https://www.frontiersin.org/articles/10.3389/fmicb.2025.1593147/full
https://www.frontiersin.org/articles/10.3389/fmicb.2025.1593147/full
https://www.frontiersin.org/articles/10.3389/fmicb.2025.1593147/full
https://www.frontiersin.org/articles/10.3389/fmicb.2025.1593147/full
mailto:scklau@ust.hk
https://doi.org/10.3389/fmicb.2025.1593147
http://creativecommons.org/licenses/by/4.0/
http://creativecommons.org/licenses/by/4.0/
https://www.frontiersin.org/journals/microbiology#editorial-board
https://www.frontiersin.org/journals/microbiology#editorial-board
https://doi.org/10.3389/fmicb.2025.1593147


Tang and Lau� 10.3389/fmicb.2025.1593147

Frontiers in Microbiology 02 frontiersin.org

1 Introduction

Chlorination has been widely used for sewage disinfection since 
the late 19th century due to its strong microbiocidal effect, low cost 
and rapid reaction. During chlorination, reactive chlorine species 
(RCS) attack and permeate microbial cell membranes, oxidizing a 
wide range of vital cellular components (Virto et al., 2005; Fukuzaki, 
2006; Mizozoe et al., 2019). The extensive damage of biomolecules 
disrupts essential physiological functions and cellular homeostasis, 
ultimately resulting in cell death.

However, the survival of microbes under chlorine stress can 
be  influenced by many external environmental factors. Previous 
research showed that coliform bacteria isolated from effluents, river 
and biofilms in distribution systems exhibited different degrees of 
sensitivity to chlorine (Sartory and Holmes, 1997). Some abiotic 
factors such as the level of organic matter determine the chlorine 
demand of medium and thus the amount of RCS acting on the 
microbial cells. Organic matters can also stabilize cellular structures 
against permeabilization, especially the outer membranes of gram-
negative bacteria (Virto et al., 2005). Other factors such as attachment 
to inert surfaces, prior growth in low-temperature or nutrient-rich 
conditions, and high pH can promote the formation of extracellular 
polymeric substances (EPS), which act as protective barriers against 
chlorine attack (Stewart and Olson, 1992; Ryu and Beuchat, 2005; 
Yang et al., 2016).

Apart from environmental conditions, microbial sensitivity to 
chlorine also varies among species due to their inherent structural and 
physiological characteristics. Gram-positive bacteria generally exhibit 
higher chlorine resistance than gram-negative bacteria because of 
their thicker peptidoglycan cell walls (Mir et al., 1997; Virto et al., 
2005). Spores, with their thick protein coat, are highly resistant to 
chlorine as well (Zeng et al., 2020). Studies also showed that some 
chlorine-resistant strains have higher cellular fatty acid composition 
and EPS compared to the sensitive strains (Furuhata et al., 2014; Wang 
et  al., 2019). These structural properties provide microbes with 
physical and chemical barriers against chlorine attack. Moreover, 
some microbes have the ability to activate various cellular responses 
to cope with chlorine-induced oxidative stress, such as activating 
chaperones to prevent protein aggregation and upregulating the 
expression of reductase to repair oxidized molecules (Gray et al., 2013; 
Nizer et al., 2020). These stress responses can alleviate the damage 
caused by chlorine and increase their chance of survival.

In sewage treatment works, domestic sewage is a complex mixture 
consisted of varying amounts of organic and inorganic matters. The 
effluents in different treatment works can have very distinct 
physicochemical parameters and microbial community compositions 
due to different sources of influents and types of treatment processes. 
In our previous works, we observed that the impact of chlorination on 
microbes varied greatly between different effluents, including the 
enriched or diminished bacterial populations and their survival after 
releasing from chlorine stress (Tang and Lau, 2022, 2023). The 
microbiomes appeared to have large variations in the strength of 
resistance and resilience to chlorine stress, which would affect the 
disinfection efficiency of chlorine and microbiological safety of 
effluent discharge. Yet, investigations on the features of microbial 
survival mechanisms and activities under chlorination in different 
types of effluents are limited. The alterations in genomic and 
transcriptomic profiles of microbiomes after chlorination are 

important for unraveling their strategies to overcome the chlorine 
stress. Such information can also help predict the adaptation and 
potential threats of the remanent microbiomes in chlorinated 
effluents, providing valuable insights for the evaluation and regulation 
of chlorine disinfection and sewage discharge.

In this study, metagenomics and metatranscriptomics analyses 
were utilized to explore the changes of functional repertoire and gene 
expression profiles of the microbiomes before and after chlorination 
in two contrasting types of treated effluents. One of the effluents is 
seawater-based sewage with primary treatment. The other one is 
freshwater-based sewage with secondary treatment. Both effluents 
undergo chlorination before discharge to the receiving waters. Based 
on the amplicon sequencing results from previous study, there was a 
large discrepancy between the bacterial taxonomic compositions of 
the two effluents (Tang and Lau, 2022). The alterations in compositions 
under chlorination varied between effluents. To expand upon this 
understanding, the aim of this study is to investigate the survival 
strategies and stress responses of different effluent microbiomes under 
the impact of chlorination. Metagenome-assembled genomes (MAGs) 
were also recovered from each effluent to examine the evolutionary 
relationships and genetic functions of microbes. The potential risks 
associated with the genomic potential and activities of the remanent 
microbiomes in chlorinated effluents will be discussed.

2 Materials and methods

2.1 Experimental design

The effluent samples investigated in this study were selected from 
our previous one-year bimonthly sampling of pre- and post-
chlorination effluents from two sewage treatment works with 
contrasting properties (Tang and Lau, 2022). In that study, effluents 
were collected from two sewage treatment works before and after 
chlorination. During each sampling event, triplicates effluent samples 
were collected in 5-min intervals at the upstream of chlorine injection 
(pre-disinfection) and downstream dechlorination (post-disinfection). 
The time lapse between the collection of pre- and post-disinfection 
samples was 20 min, which is the approximate time required for the 
effluents to travel through the chlorine mixing chamber. The samples 
were transferred into autoclaved polypropylene (PP) bottles and 
added with an excess of 0.1 M Na2S2O3 to exhaust any remaining 
chlorine. Temperature, salinity, dissolved oxygen (DO), pH, turbidity 
of the samples were measured on site using a multiparameter water 
quality sonde (YSI, United States). The biological oxygen demand 
(BOD5), total suspended solids (TSS), total nitrogen (TN), ammonia 
(NH3), nitrite (NO2

−), nitrate (NO3
−), total phosphorous (TP), 

phosphate (PO4
3−), and silicate (SiO3

2−) were measured in the 
laboratory according to APHA methods (APHA, 2005).

Based on the results of amplicon sequencing, samples collected in 
3 months (August 2019, December 2019, and April 2020) exhibited 
large variations in the taxonomic compositions, with significant 
difference tested by PERMANOVA (p < 0.001, R2 = 0.57). These 
samples were chosen for metagenomics and metatranscriptomics 
analyses in this study to capture the variance of effluents, so as to 
reveal a range of effects that chlorination imposed to the microbiomes.

The DNA or RNA obtained from the triplicates of pre-/post-
chlorination effluents of each month was combined for sequencing 

https://doi.org/10.3389/fmicb.2025.1593147
https://www.frontiersin.org/journals/microbiology
https://www.frontiersin.org


Tang and Lau� 10.3389/fmicb.2025.1593147

Frontiers in Microbiology 03 frontiersin.org

because the variability in their taxonomic compositions were relatively 
low based on the amplicon sequencing results (Tang and Lau, 2022). The 
differences between replicates were not significant (e.g., pre-chlorination 
replicates collected in December: p = 0.24, PERMANOVA). Meanwhile, 
the biological replicates (i.e., pre-/post-chlorination effluents in 3 
months) were retained for the comparative analyses of pre- and post-
chlorination microbiomes in each sewage treatment works.

2.2 Sewage treatment works

The two sewage treatment works involved were Stonecutters 
Island Sewage Treatment Works (SC) and Stanley Sewage Treatment 
Works (ST) in Hong Kong (Supplementary Figure S1). SC is one of 
the largest primary sewage treatment plants in the world with a 
design daily flow of 2.45 million m3, serving a population of 5.7 
million. It receives around 1.9 million m3/d of seawater-based 
municipal sewage from coastal regions (areas around the Victoria 
Harbour, Kowloon and part of Hong Kong Island) which use seawater 
for flushing. Chemically enhanced primary treatment (CEPT) is 
applied in SC for coagulation, flocculation and sedimentation 
processes. During the CEPT, ferric chloride and polymer are mixed 
with the sewage inflow. After flocculation and sedimentation, the 
sludge and scum are dewatered and removed. The treated sewage will 
then undergo chlorination before discharge. In contrast, the treatment 
capacity of ST is relatively small scale, with a design daily flow of 
11.6 k m3. It collects around 9 k m3/d freshwater-based municipal 
sewage from southern part of Hong Kong Island. The distance 
between SC and ST is about 14.9 km. In ST, coarse suspended solids 
are first removed by screening and degritting. The sewage then goes 
through secondary treatment, in which oxygen is fed to the aeration 
tanks for the growth of microbes to assimilate the pollutants. The 
retention time is about 15 h. After that, the activated sludge and scum 
are removed from the effluent at sedimentation tanks. The treated 
effluents will then undergo chlorination. Both sewage treatment 
works use sodium hypochlorite solution for disinfection before 
discharging the effluents to coastal seawater. The average dosage of 
sodium hypochlorite used in SC was 16.3 mg/L, while that in ST was 
3 mg/L. The contact time is around 20 min in both plants. The 
primarily treated effluents in SC or secondarily treated effluents in ST 
before and after chlorination were used in this study.

2.3 DNA and RNA extraction

SC and ST effluent had large differences in total bacterial loads, 
the concentration of total bacteria in SC was around 100 times higher 
than that in ST, as shown by the quantitative PCR (qPCR) in previous 
study (Tang and Lau, 2022). Moreover, the bacterial communities in 
ST effluents had higher richness and lower evenness comparing to SC 
effluents, reflected by the alpha-diversity indices in previous study. 
Therefore, to achieve comparable amounts of DNA and RNA, and 
compensate for the disparity of diversity between effluents, the sample 
volumes required for ST samples were higher than that of SC samples. 
The volumes of SC samples used for extraction were 100 mL each, 
while that of ST samples were 6 and 8 L before and after chlorination, 
respectively. The sample volumes were determined according to the 
yields of extracted DNA and RNA in preliminary tests.

Each effluent sample was first dispensed into 250 mL tube and 
centrifuged at 12,000 rpm for 10 min to obtain cell pellets. The process 
was repeated until the required sample volume was reached. The cell 
pellet was then washed with autoclaved phosphate-buffered saline 
(PBS), centrifuged and resuspended in 1 mL RNAlater (Sigma-
Aldrich), then stored at −80°C to preserve the cellular RNA. Before 
DNA and RNA extraction, the RNAlater was removed by 
centrifugation at 15,000 rpm for 5 min and discarding the supernatant. 
The DNA and RNA were extracted simultaneously using AllPrep® 
DNA/RNA Mini Kit (Qiagen) following the manufacturer’s 
instructions. As the triplicates of pre-/post-chlorination effluents of 
each month was combined after extraction, there were 12 DNA and 
12 RNA samples in total (2 sewage treatment works, 3 months of 
sampling, before chlorination and after chlorination).

2.4 Sequencing and data processing

For the library preparation, the metagenomic DNA was first 
randomly fragmented by sonication and then end-repaired, A-tailed 
and ligated with adapters. After PCR amplification and purification, 
the DNA libraries were checked for size distribution by Agilent 2100 
Bioanalyzer (Agilent Technologies, CA, United States). For the total 
RNA, rRNA was first removed using Ribo-Zero kit. The remaining 
mRNA was then randomly fragmented and used as the templates for 
cDNA reverse transcription. Same as the processing of DNA, the 
cDNA went through end repair, ligation, PCR amplification and 
quality checking processes to construct the libraries for sequencing.

The DNA and RNA libraries were sequenced on Illumina 
NovaSeq 6000 platform to generate 20 million 150 bp paired-end 
reads each for the metagenomics and metatranscriptomics. Raw reads 
with adapter contamination, > 10% of uncertain nucleotides (“N” base 
calls) or > 50% of low quality nucleotides (base quality score less than 
5) were discarded. The quality of reads was maintained above Q20. 
Read assembly, 16S rRNA taxonomic classification (any remaining 
rRNA reads in transcriptomes were also identified), ORF prediction, 
functional assignments (KEGG Orthology), read mapping and 
functional pathway prediction were performed using the coassembly 
mode of SqueezeMeta v1.6.0 pipeline (Tamames and Puente-Sánchez, 
2019). Pre-/post-chlorination samples from the same sewage 
treatment work were co-assembled to generate larger reference 
collection of contigs. Reads from individual samples were then 
mapped back to the co-assembly.

For the binning processes, short contigs with < 200 bps were 
removed. The completeness and contamination of bins were verified 
by the CheckM software v1.1.6 (Parks et al., 2015). Only MAGs with 
> 90% completeness and < 10% contamination were selected for 
further analyses. The taxonomies of these MAGs was classified against 
Genome Taxonomy Database (GTDB) r214 using GTDB-tk v2.3.2, 
with a species boundary cut-off of 95% Average Nucleotide Identity 
(ANI) value (Chaumeil et al., 2020; Parks et al., 2022).

2.5 Statistical analyses

Differential expression (DE) analysis was used to identify 
significant differences between two effluents as well as pre- and post-
chlorination by using edgeR in R software v 4.2.1 (Robinson et al., 

https://doi.org/10.3389/fmicb.2025.1593147
https://www.frontiersin.org/journals/microbiology
https://www.frontiersin.org


Tang and Lau� 10.3389/fmicb.2025.1593147

Frontiers in Microbiology 04 frontiersin.org

2009). Trimmed Mean of the M-values (TMM) normalization was 
applied for all mapped read counts of genes and transcripts to account 
for the bias from the sequencing depth and some highly expressed 
genes. Quasi-likelihood F-test (QLF) was used to determine 
significantly different gene abundance or expression between sample 
groups (p-value < 0.05). EdgeR was applied for the metagenomic data 
as TMM normalization had robust performance on gene abundance 
counts for eliminating the between-sample variability of absolute 
DNA counts (Pereira et al., 2018). The consistency of analysis pipeline 
used for both differential abundance and expression analyses would 